Items:
Value:

Tailstock Assembly

Spares Counter | Myford 254+ |  Tailstock Assembly

EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3612
View Diagram

 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3613
View Diagram

 
9. M5 x 16mm DOG POINT SCREWS - PACK OF 5 - SC44

9. M5 x 16mm DOG POINT SCREWS - PACK OF 5 - SC44

Ref: 68755
Pack of 5 dog point screws Thread: M5 x 0.8mm Length: 16mm Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
15. TAILSTOCK BARREL FEEDSCREW AND NUT  A2116/1 & A2117

15. TAILSTOCK BARREL FEEDSCREW AND NUT A2116/1 & A2117

Ref: 1983
Tailstock barrel feedscrew and nut. These are now made as a matched pair, for increased accuracy Read More

Quantity:  

Price: 84.95

(101.94 Inc VAT )

 
16. THRUST BEARING  73005

16. THRUST BEARING 73005

Ref: 1985
Thrust bearing for the tailstock. Read More

Quantity:  

Price: 20.00

(24.00 Inc VAT )

 
19. WOODRUFF KEY No. 404 (1/8

19. WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 1984
Read More

Quantity:  

Price: 1.25

(1.50 Inc VAT )

 
20. TAILSTOCK HANDWHEEL  11856

20. TAILSTOCK HANDWHEEL 11856

Ref: 2430
Spoked handwheel for the tailstocks of 254 lathes Read More

Quantity:  

Price: 29.50

(35.40 Inc VAT )

 
26. LOCKING LEVER  10297

26. LOCKING LEVER 10297

Ref: 1986
Locking lever for the tailstock barrel. Used in conjunction with the pad, bolt and bush. Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
27. TAILSTOCK BARREL - IMPERIAL  A2115

27. TAILSTOCK BARREL - IMPERIAL A2115

Ref: 68757
Has imerial graduations. Does not come with tailstock feedscrew or feednut Read More

Quantity:  

Price: 70.00

(84.00 Inc VAT )

 
27. TAILSTOCK BARREL - METRIC  A8242

27. TAILSTOCK BARREL - METRIC A8242

Ref: 68758
Has metric graduations Does not come with tailstock feedscrew or feednut Read More

Quantity:  

Price: 70.00

(84.00 Inc VAT )

 
34. 2BA x 3/16

34. 2BA x 3/16" CUP POINT SCREWS - PACK OF 5 - SC25

Ref: 68761
Pack of 5 cup point screws Thread: 2BA Length: 3/16" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )